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CongratUIatiOHS on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #] SOURCE for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and
the statements and descriptions contained in this publication.
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XF, XFG, XW, XWG,XT MODEL
QUICK REFERENCE PARTS

MODEL XWF2700 XT2800EFI XT3000 XF2600EF]
Engine Kohler 27Hp | Kohler 28Hp | Generac 30Hp| Kohler 26Hp
Deck 60" 60" 60" 60"
Rear Tires 97200 97200 97200 97200
Rear Rims 400014 400014 400014 400014
Front Tires 97165 400070 400070 97165
Front Rims 10239 400071 400071 10239

Engine-Transmission 9907841 9907841 9907B41 9907841
Engine-Deck 9907B85 9907B85 9907885 9907B85
Deck 9907B130 9907B130 99078130 9907B130

Fuel Filter

97392 97392 97392 97392
Nelson Air Filter Primary 25-083-01 25-083-01 25-083-01
Nelson Air Filter Secondary | 25-083-04 25-083-04 25-083-04
Enginaire Filter Primary 600046
Enginaire Filter Secondary 600047
Amsoil Oil Filter 60119 60119 60119 60119
Zinga-Hydro Filter 68140 68140 68140 68140

Starltdalnlrd

30227-60H

30227-60H

30227-60H

30227-60H

Heavy-Duty

30227-60N

30227-60N

30227-60N

30227-60N
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XF, XFG, XW, XWF, XT

QUICK REFERENCE PARTS

MODEL XWF2300 XWF2400 XW2600EFI XFG2700
Engine Kohler 23 Hp| Honda 24Hp | Kohler 25Hp | Generac 26.5Hp
Deck 60™ 60" 60" 60™
Rear Tires 97200 97200 97200 97200
Rear Rims 400014 400014 400014 400014
Front Tires 97165 97165 97165 97165
Front Rims 10239 10239 10239 10239

9907841

kEngme-Transnussmn 9907841 9907344 9907841
Engine-Deck 9907885 9907885 9907885 9907B85
Deck 9907B130 9907B130 99078130 99078130

'Fue! Filter

97392

97392 97392 97392
Nelson Air Filter Primary 25-083-01 25-083-01
Nelson Air Filter Secondary | 25-083-04 25-083-04
Honda Air Filter 17210-759-01
Enginaire Filter Primary 600046
Enginaire Filter Secondary 600047
Amsoil Oil Filter 60119 60119 60119
Zinga-Hydro Filter 68140 68140 68140 68140

‘Standard

30227-60H

30227-60H

30227-60H

30227-60H

Heavy-Duty

30227-60N

30227-60N

30227-60N

30227-60N

Fiber Washer W-101

Spindle Bearing 30218

Deck Roller (Ctr) 30240-0

Choke Control 20248

Throttle Cable 68249 . Honda ON|
Brake Cable 65246 (Left) | 65247 (Right)
Parking Brake Band 65244

Fuel Cap 600035
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DECALS

KIWF2400 XFG2700

Quad Loop Quad Loop

KWF2300

QUAD LOOP

KWF2700 X1 2800 X’l‘:’,ooo

Quad Loop Quad Loop

Quad Loop

KW2600

Quad Loop

KF2600

Quad Loop

7

\ CAU?%ON

LLoDE

CUT YDUR TRIM (REW W RALF

NOTICE -

14 16

REF # PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTyY.
1 860029 XWF2300 Front Panel g 65413 Patent Pending (T-Box)

800030 XWF2400 Front Panel 410 800014 |Ignition

800028 XFG2700 Front Panel 41 1800015 |[Chcke

800031 XWF2700 Front Panel 42 165408 Parking Brake Caution
800025 XT2800 Front Panel 13 97013 VTG Only (Oil Tank)
800024 XT3000 Front Panel 14 (30591 Warranty Notice
800016 XW2600 Front Panel 415 |800010 iFlex-Deck Ready Decal
800012 XF2600 Front Panel 16 (971860 RPM Notice

BiNO|G|hiWIN
JRIC SOV SO SO N O N [ PO N R §
PN B [ S TS [N N VL N S, U . §
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, A CAUTION
Made in the

A CAUTION

i
El H
( ; O 7 C | l I | Ghut offengine before refusng. |
 Naver fill fustlank indoors or
i i

when engine is hot.

% W ipe up all spiled fue:

H baforasiarting angine, d

: : Y OR

{ Donol smoka wilarafuslng. H SIOP BADE & BACK SLOWY F
AL 0P GOING UFHIL
RAOD BLADE UNLESS BLADE
& ENGINE ARE STOPPED
35T PARKING BRAKE & REMOVE
KEY IF EEAVING  MACHINE

DISENGAGE

¥ 2 4

. UL REY.

STEERIRG STEERING
SPEED CONTROL THROTTLE SPEED CONTROL

25 26 27

4IEnnEmEp

REF# PART# __ DESCRIPTION QY.
17 130588 Hillside Danger 1 23 1800042 |Belt Information 1
18 264000200210 |VIC 1 24 {30585 Fender Caution 1
19 30586 Tractor Buster (Rear Left Fender) | 1 25 (63401 Throttle 1
20 (30590 USA Decal (Rear Right Fender) 1 26 |63402 Brake & Steering 1
24 65409 80 Inch Cut 2 27 (97514 Hom Warmning 1
22 40118 Fuel Caution 2 97008 Cross Member Decal 1
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31

BELF ROUTE

33
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37

38

39

An Zinerican Tradition J

ART # DESCRIPTION REF # PART # DESCRIPTION TY.

0 33 (65422 Belt Route Decal 1

34 (800008 |Hp + 1 Decal H

35 (800018 |Docu-Tube Decal i

36 800019 |Roll & seal Decal 1

30 30229 Deck Danger Decat 2 37 1800020 [American Flag (Side Lef Fender) H
31 (97072 OCDC Safety Decal 1 ag (800043 |[Throitle Stard Decal F/XT3000 1
32 (800017 Big Whesel Flatlander Decal 1 39 800022 iXireme Mowchine 3
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DECAL PLACEMENT

Note
Decal Placement For
XT Right Fender
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XWF2300, XWF2400, XW2600EFI,

XWF2700, XT2800EFI, XF2600EFI, XFG2700

REF # PART # DESCRIPTION QTY.J| REF # PART # DESCRIPTION Qry.

4 100018 Weldmant - XT-60 Frame 1 49 [40221-60 |Bolt 14" x1/2" 1
2 B-204 3/8"-16 U-Bolt 4 20 |w-113 5/16" Standard Flat Washer 4
3 N-180 3/8"-16 Coupling Nut 8 21 B-156 5/16"-18 x 2" Bol 4

Teiaiers, 23 W-107 Shark-Tooth Belleville Washer 1

400026 Weldment - Low Ride Seat Pan

wi Hinge 1 eb SRHE
6 100607 Weldment - Low Ride 27 All Thread
Transmission Frame 28 Nut

T B-229 3/8"-16 x 5" Bolt

8 N-107 3/8"-16 Nylo¢ Nut

o9 N-13% 7716720 Nyioc Mut

19 |(Ww-168 7/16" Standard Flat Washer

| 11 8-199 7/16*-20 x 2" Bolt

42 [10100-5T |Bumper - XW/XF

1247 |97169 Plastic Plug

13 |W-180 10mm Flat Washer

14 {B-179 3816 X212

l 15 |N-108 3/8"-16 Whiz Flange Nut
16 (N-103-W 5/18"-18 Whiz Flange Nut

47 (72218 Puli Stop Weldment

48 [N-110 1/2"-13 Nut

29 B-123 1/2"-13x1 1/2" Bolt
30 |[W-108 1/2" Flat Washer
5 B0 Cro mbar

P -S|

N-157
400008
400085

=S = BRI N =] DO RN M-
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XT3000 FRAME

REF # PART# DESCRIPTION QTY.JREF # PART# DESCRIPTION QTyY.

1 B-227 7/18"-14x3" Bolt 4 24 1B-204 3/8"-16 U-Bolts 4
2 IW-186 7/16” Flat Washer 4 25 IN-160 3/8"-16 Coupling Nut 8
3 N-157 1/2"-13 Whiz Flange Nut 1 26 1400026 Weldment - Low Ride Seat Pan 1
4 JW-157 1/2" Star Tooth Washer 2 wiHinge
5 |97382 Ground Strap 1 27 [100007 Weldment - Low Ride Transmission 1
6 |W-128 1/2" Flat Washer 1 Frame
7 {B-138 1/2"-13x1" Bolt 1 28 |B-229 3/8"-16x5" Boit 2
g 100047 Weldment - Motor Mount Generac 1 29 IN-107 3/8"-16 Nyloc Nut 2
Piate w/Tensioning Tab 30 |N-135 7/16"-20 Nyloc Nut 4
16 |10203 Bushing 1 31 {W-168 716" Standard Flai Washer 8
11 |B-202 1/2"-13x7" Tap Bolt 1 32 |B-199 7/16"-20x2" Bolt 4
12 1100048 Mount - rubber motor 4 33 |10100-ST |Bumper 1
13 iB-108 3/8"16x1" Bolt 8 34 97169 Plastic Plug 2
14 iN-108 3/8"-16 Whiz Flange Nut 8 35 |W-160 10mm Flat Washer 2
15 [W-159 7/16™ ID x 2° OD Flat Washer 4 36 |B-179 3/8"-16x2 1/2" Boit 2
16 [N-123 7/16"-14 Nyloc Nut 4 37 IN-108 3/8"-16 Whiz Flange Nut 2
17 72220 Belt Guide Assembly i 38 400008 Mount - Floor Pan Hinge Frame 2
18 72217 Belt Guide Weldment 2 39 197124 60" Crossmember 1
19 172222 Al Thread 1 40 iN-157 1/2"-13 Whiz Flange Nut 4
20 [N-110 1/2"-13 Nut 8 41 JW-108 1/2" Flat Washer 4
21 |72222 Al Thread 1 42 |B-123 1/2"-13x1 1/2" Bolt 4
22 |N-110 1/2"-13 Nut 6 43 400027 H Siyle Rear Guard 1
23 1100044 Frame - Generac 60" 1 44  IN-110 1/2"-13 Nut 1

[ — : — N —
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XT3000
BATTERY BOX

REF # PART# DESCRIPTION QTY.

1 400072 Battery Box & Strap 1
2 400073 Strap 1
l 3 B-101 1/4"-20x1/2" Bolt 1
4 N-102 1/4-20 Whiz Flange Nut 1
5 N-108 3/8"-16 Whiz Flange Nut 2
6 B-158 3/8"x1 1/2 Bolt 2
7 100007 Frame - Low Ride Transmission 1
| 8 100044 Weldment - Generac 60" Frame 1

p———— w— — wi—-— i e —————————— — ——
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WHEELS & TIRES

%]

10220 Dust Cap 14 67205 Inner Front Wheel Bearing
P-108 Catter Pin 15 |B7204 Inner Front Wheel Spacer

N-142 1" Slotted Hex Nut 16 |1C0205 Quter Front Whee! Bearing
N-183 1%14 Jam Nyloc { XT2800EFI, XT3000 ) 17 [10203 Quiter Front Wheel Spacer { for all standard Forks }
10207 Top Bearing 400052 Cuter Frort Wheel Spacer { for Heavy Duty Forks )

=
REF# PART# DESCRIPTION QIY.Q REF# PART# DESCRIPTION QaTy.
2
2
2
2
2

10206 Quter Bearing Race 18
97171 Bottom Bearing

oianwiBegi-
PR N R RN

10208 Oil Seal

%
g |N115 Nut - 5/8°-11 Nyloc 2 N-113 Lug Nut 8
10 [87205 Inner Front Whee! Bearing 2 PB339303P  Whest Motor Axle Nut 2
41 |10203 Outter Front YWheet Spacer { for standard Forks) 2 57266 Brake Drum 2

400052 Otiter Front Whesf Spacer { for Heavy Duty Forks ) 2 VWheet Flange wistuds 2

Quter Front YWhese! Bearing

Wheel Motor Square Washer 8
174" Key 2

Clamp - Whest Motor Toe F/IXT
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FOOT PEDAL ASSEMBLY

REF# PART# DESCRIPTION QTY.J REF # PART # DESCRIPTION Qry.
4 10107-1/2  [Kit - Foot Pedal 1 414 {10228-1 [Pin 1
2 [10225-2 Weldment - #50 Foot Lift Arm 1 12 |F-100 Grease Fitting 1
3 [102241 Pawl 1 13 |B-131 Bolt 1
4 990735020 | Foot Pedal Lock { Incl. #5 -#6 ) 1 14 |W-113 Washer 1
5 |W-164 Washer 1 15 68219 #50 Chain (Include Ref #16) 1
6 |N-144 Nut 1 16 (10233 #50 Half Link 1
7 |300008 Deck Height Pointer 1 417 110232 #50 Master Link 1
8 IN-130 Coupling Nut 1 18 |20217-25 iSpring 1
9 300007 Deck Height Indicator 1 19 (30213 Cotter Pin 1

10 10228641 Lift Sprocket 1
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DECK LIFT SYSTEM

o (12)
T

REF# PART# DESCRIPTION QTY.
1 68112 1" Bushing 3
2 68106 1.1875" Bushing 1
3 |S-114 1/2"-13 Stud 4
4 (68105 1"OD x 3/4"IDx 3/8" Long | 1
5 |68104 #50 Small Sprocket 1 REF# PART# DESCRIPTION QTy.
6 [N-157 1/2"-13 Whiz Flange Nut 8 13 |N-108 3/8"-16 Whiz Flange Nut | 1
7 |68103 Deck Lift Sprocket #50 7 14 |W-154  13/4" Flat Washer 4
8 |990710003 1#50 Rear Deck Lift Chain 2 15 |B-239 3/4"-10x 10" Bolt 1
g 68217 #50 Front Deck Lift Chain 2 16 |B-238 3/4"-10x8.5" Balt 1
40 (990710002 |#50 Return Spring Chain 1 17 |N-158 3/4"-10 Nyloc Nut 2
11 (97455 200 1b. Retum Spring 1 18 |68113 3/4"x31.5" Rod 1
12 B-241 3/8"-16 Eye Bolt 1 19 10232 #50 Master Link 10
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60> DECK (CONT’D)

’ { REF# PART# DESCRIPTION QryY.
ek Ass 11 33 (30235 Pivot Stand 1
4 |300046 Pulley Guard 2 34 N102 1/4"-20 Whiz Flange Nut 4
2 (10222 Spring 1 35 i :
3 |N108 3/8" Whiz Flange Nut 41 36
4 (653081 ldler Spring Tab 1 B 18 Shim i pe 4
5 1300002 60" Top Plate Weldment 1 37 |N107 3/8 -16 Nylon Lock Nut 1
6 334000130111 |Left 3-Hole Tab 1 38 |W-104 I8 Flat Washer 12
7 |20224 Hairpin Clip 10 39 |P-113 Roll Pin 1
g8 |P102 3/8"x1.25" Cleus Pin 6 40 30211 Enguaging Sheft 1
9 (30232 Left Scissor Arm 1 41 |36210 Cam Weldment 1
10 |N-156 5/8"-11 Nyloc Jam Nut 4 g P ——
11 1302400 Long Roller 2
12 B-255 5/8"-11x9" Carmiage Bolt 2 42 (97343 Enguaging Rod 1
43 |B-110 38"-16x34" Cariage Boit 24 43 302098 Connecting Amm Bracket 1
13A |B-135 3/8"x16x 1" Bolt 5 44 |30207-S Enguaging Spring 1
14 |B136 38"-16x1.25" Camage BoEt 12 45 |20217-25 Return Spring 1
i 46 |N-173 #10 Nyloc Nut 1
Oy 47 30212 Enguaging Handle (Coated } | 1
16 300003 Weldment - Roller Bracket 1 48 B-245 #10-24 Camiage Bolt 1
47 |B-253 5/8"-11x6" Carriage Bolt 1 49 (30206 5/8"x1/2" Bushing 1
18 167340 ST Role 5 — e ‘
19 [W-135 5/8" Flat Washer 2
20 ;300005 Left 60" Blow Out Bafle 1 50 (300011 Weldment - Triangle Plate 1
21 300004 Right 60" Blow Out Baffle 1 51 |B-185 5811 x 2" Bolt 2
23 |B-254 5/8'-11x7" Carriage Bolt 1 52 |N180 5811 Jam Lock Nut 2
24 (B172 1/4"-20x1" Bolt 4 53 30224 Flat Idier Pulley 2
a5 F-100 316" Drive in Grease Fitting 1 54 30234 V Pulley 1
26 |6 55 |(B-117 1/2-13x1.25" Bolt 1
27 Wek VA 1 56 |F-101 1/4"-28 90 Grease Fitting 1
28 130231 Right Scissor Amm 1 || 57 |B118G 112 x 1 1/2 Shouider Bolt 1
29 (334000130110 |Right 3-Hole Tab 1 58 30223 Idler Am 1
30 (G104 Ring Clip 2 59 |30214-86 Stabilizer Bar 2
31 |334000130109 |2-Hole Tab 2 60 |N-181 5/8 - 11 Lock nut 2
32 |P-103 318" x 2" Clenis Pin 2

Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt
alignment between the triangle plate and the top center deck spindle pulley.
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60” OCDC

REF# PART# DESCRIPTION QTY.§ REF # PART# DESCRIPTION QTy.

6812280 Assembly - 80" OCDC 9 97122 Controt Rod {Inc. #8,11,16) 1

1 B-179 3/8"-16 x2.5" Bolt 1 10 |N-157 1/2"-13 Whiz Flange Nut 2

2 |W-104 3/8" Standard Fiat Washer 3 11 |B8121 3/8"-24 Yoke 1

3 20252 Spring i 12 (W-104 3/8" Standard Flat Washer 2

4 |900014 Handle 1 13 |B-138 1/2"-13x1" Bolt 2

i 5 68142 1"x1" Plastic Plug 1 14 |W-109 1/2" Standard Flat Washer 2
6 N-107 3/8"-16 Nyloc Nut 1 15 ({68136 Lower Screen 1

7 120224 Clip 2 16 |N-150 3/8"-24 Nut 1

8 167258 Handle Grip 1 17 |P-102 3/8"x1.25" Clevis Pin 1
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I— HUBS AND BELTS XWF2300 XWF2400
. XW2600EFI, XF62700 XWF2700, XFZGOOEFI

l DESCRIPTION
| N-187 1" Nut 5/8" Bellevlle Washer
1A |67255 Spindle Hub Caps 3
2 W-146 114" Washer 10
! 3 IWA137 1" Bellewlie Washer 5] = E Blade B
4 |9907825X1008 [5.25" Pulley 3 16 6.75" Pulley 1
i 5 |W-131 1/8" Washer 4 17 Long Blade Shaft 1
6 [30218 Sesled Bearing 6 18 (9907B85 Engine - Deck Belt 1
7 130241 Deck Hub 3 49 |9507B130 Deck Belt 1
i g |F102 Grease Fitting 3 20 [9507B41 Engine-Trans. Belt (not shown) 1
9 130219 Inner Deck Hub Spacer 3 24 1300026 Fan - 1" Bore x 8 1/4" Steel Gray 3
40 130217 Short Blade Shaft 2 22 788080 Snap Ring 6
l PP ETE 772 Biade Spacer 3 — Y Pk
12 |W-101 Fiber Washer 3
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HUBS AND BELTS
XT3000, XT2800EFI

| REF # PART # DESCRIPTION QTY.QREF #
1 IN67 1" Nut 3
1A 167255 Spindle Hub Caps 3

I 2 W6 1/4" Washer 1
3 |W-137 1" Bellevlle Washer 5]

I 4 |9607525X1003 5.25" Pulley 3 16 |S007BTEXI00S 6.758" Pulley 1
5  [W-131 1/8" Washer 4 47 |30217-L Long Blade Shaft 1
6 30218 Sealed Bearing 5] 18 |9907B85 Engine - Deck Belt 1
7 130241 Deck Hub 3 19 |9907B130 Deck Belt 1
g F102 Grease Fitting 3 20 |9907B41 Engine-Trans. Belt (not shown} 1
g 30219 Inner Deck Hub Spacer 3 24 600026 Fan-1"x 8 1/4" Steel Gray 3
10 30217 Short Blade Shaft 2 22 |758080 Snap Ring 5]

l PYERETYE) 775 Blade Spacer 3 e e e ———
42  |W-101 Fiber Washer 3

e
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XWF2300, XW2600EFI, XWF2400, XFG2700,
XF2600EFI, XT2800EFI1, XT3000, XWF2700
TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.

1 100007 Low Ride Transmission Frame 1 19 [N-1G63-W Nut 4
2 B-150 Eye Bolt 1 20 |W-113 Washer 4
3 N-103W Nut 2 24 |N-117 3/8"-186 Large Flange Lock Nut 1
4 W71 Plastic Washer 2 22 (30234 Pulley 1
5 65205 Steering Block Weidment 2 318
6 20257 Rubber Handle 2
7 |400037 Foam Lever Sleewe 2
TA |67258 Foam Handie Grip 2 26 |97415 Spacer { Inside Pulley ) 1
27 |B-165 3/8"-16 x 2" Bolt 1
28 |B-124 3/8 Bolt 1
29 [(W-104 3/8 Standard Flat Washer 1
30 (100011 idler Arm 1
31 [N-103.W Nut 2
ing L 32 [200008 Hydraulic Tank (3-1-02) 1
sher 33 |W-125 Washer z
44 Machine Washer 4 34 (W-128 Washer 2
12 Spring 2 35 |N-107 Nut 1
13 Hex Nut 2 36 |10222 Spring 1
14 Jam Nut 2 de
15 Grease Fitting 80 degree 2
16 Bolt 2
17 Bolt 2
18 Seat Strap 2
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XWF2300, XWF2700, XWF2400, XFG2700,

XF2600EFI1, XW2600EFI TRANSMISSION FRAME
ASSEMBLY (CONT’D)

REF # PART # DESCRIPTION TY. DESCRIPTION
1 B-105 5/16"-18x1 3/4 Full Thread 2
2 W-113 Washer 2
3 N-103 Nut 2
4 20224 Hairpin Clip 4 12 Washer 4
5 20222 Piastic Bushing 2 43 (20252 Spring 2
6 44 |[N-175 Coupling Nut 2
15 B-138 Bolt 2
16 68142 Piastic Plug 1"x1" 3
7 17 567256 Piastic Plug 1"x2" 2
18 B-165 3/8"-16x2" GR 5 Bolt 1
19 |W-113 5/16" Standard Washer 1
8 20 |N-t08 3/8"-16 Whiz Flange Nut 1
21 87021 Wide Fender Brace 1
[+] Plastic Bushing
10 |P-101 Pin 2
10A (20223 Backing Clip 2

26

N-188 1/4".20 AR Series Threaded Insert 2
27 N-152 1/4"-20 Nut Insert &
28 N-153 5/16"-18 Insert Nut 4
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XT2800EFI, XT3000
TRANSMISSION FRAME ASSEMBLY (CONT’D)

NN

£y

4 |B-129 5/16"-18x2 1/4" Bolt 2 12 (W-110 [Washer 4
2 |W-113 Washer 2 13 (20252 |Spring 2
3 [N-103 Nut 2 14 |N-175  |Coupling Nut 2
4 (20224 Hairpin Clip 4 15 |B-138 |Bolt 2
5 20222 Plastic Bushing 2 16 68142 |Plastic Plug 1"x1" 3
6 2000 17 |67256 |Plastic Plug 1"x2" 2
18 |B-165 |Bolt 1

19 [W-113 [Washer 1

7 200004 16 Ser. Right Pump Control Arm 1 20 [N-108  |Nut 1
P-118| Roll Pin 1 24 97021 |Wide Fender Brace 1

B-131| Bolt 1 22 IN-188 1/4"-20 AR Series Threaded insert 2

8 (200005 16 Ser. Left Pump Control Arm 1 23 IN-152 1/4"-20 Nut Insert 6
P-118| Roll Pin 1 24 |N-153  {5/16"-18 Nut Insert 4

B-131| Bolt 1 25 |B-203 |10-24x3/4" Bolt 4

Plastic Bushing 2 26 |W-152 |#10 Washer 4

Pin 2 27 1200043 |Electric Fan 1

Backing Clip 2 28 1200042 |Electric Fan Mount 1

29 [C-105  [U-Clips 4
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XF2600EFIl, XFG2700, XWF2300, XWF2400,
XWF2700, XW2600EFI
TRANSMISSION & DRIVE

REF# PART# DESCRIPTION Qry.

1 |65070 Sundstrand 10A Purrp - Right 1

2 |N168 Nt - 3/8"-24 4

3 W169 Washer - 516" Grade 8 Flat 4

4 1000365201 T Gear Box (Complete GearBox Only ) | 1 | Bic Vi g2 DESCRIPTION ary.
5 |788101 T Box Gasket 1 16 |67015  |Case Bleed Fitting 2
6 |772150 T Box Coner Plate 1 47 |65072  |Charge Purmp Inlet Fitting 2
7 |792025 T Box Coner Plate Boit 4 18 |2513030 |Dump Vaive - no cross port 2
8 |65206 8" Threaded Rod 2 19 |65001  |Smal Bell Housing 2
9 |K102 \Woodrf Key 3/16'x 34" 1 20 |788030B |Bearing Plate Gasket 2
10 1200040 Fan 1 21 792026 |Bl Housing Boit 8
11 |200041 525x750S Transmission Pulley 1 Purp ORi 2
12 W32 34" Bellelle Washer 1 T BoxFi 7
13 |N114 NUt - 3416 1

14 65004 High Pressure Port Fitting 4 ||

15 |65071 Sundstrand 10A Purrp - Left 1
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XT2800EFI, XT3000

TRANSMISSION & DRIVE

1 200012 Pump ~16 Ser. Right 1

2 N-168 3/8".24 Nut 4

3 WW-169 516" Grade 8 Flat Washer 4 REF# PART# DESCRIPTION QY.

4 000364201-L | T-Gear Box ( Complete Gear Box Only } 1 15 200013 |Pump -16 Ser. Left 1

5 782101 T-Box Gasket 1 16 67015 Case Bleed Fitting 2

& 772150 T-Box Cover Platg 1 17 72018 Straight 1/2"x1/2" Fitting 2

7 782025 T-Box Cover Plate Bolt 4 18 2512030 |Dump Vahe - No Cross Port 2

8 85206 3/8" Threaded Rod 2 19 200003  |Bell Housing - 18 Ser. Pump 2

g K-102 Woodruff Key 3/16"x3/4" 1 20 788030B |Bearing Plate Gasket 2

10 200040 Fan 1 21 792026 {Belt Housing Bolt 8

i 200041 525X7505 Transmission Pulley 1 22 65024 Pump O Ring 2

12 3/4" Bellanille Washer 1 8 :
1
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WHEEL MOTOR

)

REF # PART # DESCRIPTION QTY.@B REF# PART #

5008 ' Manifold -

13 1
14 ([PB012013 |[Commutator Assembly 1
15 |PB018056 |Endcover Piston 1
16 |PB018059 |[Piston Spring 1
47 PB160007G |Endcower 1
18 NA ID Tag 1

6 |PB018073 Snap Ring 1 19 |[PB334014 |Ass

7 |PB018054 Thrust Washer 3 PB ly Bolts (1

8 |PB018052  |Thrust Bearing 1 20 |PW72545 |Shatt 1

9 PB018053 Housing Bearing 2 21 (PW72546 (Shaft Key 1

10 |PB130015 Housing 1 22 |PB339303P ;Shaft Nut 1
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XF2600EFI, XFG2700, XWF2300, XWF2400,
XWF2700, XW2600EFI

HYDRAULIC HOSE DIAGRAM

@

& | /

R
gl
e S N
5 3&@‘

— ﬁ

EP)
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T ®

{4

\
¢
p

!

N/

DESCRIPTION

REF # PART # DESCRIPTION

Hydraulic Tank and Cap 410A (67014  |Brass fitting
11 |87104 Sieel Fitting
l 412 |67008 38" Tee 1
3 [60125 90 - 3/8" NPT x3/8" Barl 13 |85009 3/8" Pipe Plug 1
I 4 {68072 Charge Pump Inlet Fitting 2 14 (67013 Clamps for 65108 (Green ) 18
5 68140 Fitter - Hydro Zinga 4C Micron 2 15 65004 High Pressure Port Fitting 4
0 16 [60103-L Oil Cooler
17 68231 #4 Micro Hose Clamp 2
; 18 |67015 90 degree fitting 2
H 7 685073 High Pressure Black Hydro Hose Left 2 19 (97374 5/16" Black Hose
7A 185074 High Pressure Black Hydro Hose Right 2 20 1900018 prmnai— Ak forHyde;lter ]
8 |67016 1/4" Oring x 3/8" Barb 2 21 72012 5/16" Black CIarﬁp
| T
410 87017 90 - degree fitting 2
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XF2600EFI, XFG2700, XWF2300, XWF2400, XWF2700,
XW2600EFI HYDRAULIC HOSE DIAGRAM SERIAL

NUMBER 3043211 AND AFTER

REF # PARY # DESCRIPTION QTY.B REF # PART # DESCRIPTION Q
1 200008 Hydraulic Tank and Cap 1 10A |67014 Brass fitting

11 (87104 Steel Fitting
42 |67008 3/8" Tee

90 - 378" NPT x3/8" Barb 13 [6500% 3/8" Pipe Plug

Charge Pump Iniet Fitling 2 14 (67013 Clamps for 65108 (Green )

Fiter - Hydro Zinga 40 Micron 15 65004 High Pressure Port Fitting
e 16 |60103-L |Qil Cooler

17 |68231 #4 Micro Hose Clamp

18 (67015 S0 degree fitting

Emm-x.&am_thi
.
———

High Pressure Black Hydro Hose Left 19 |97374  |5/16" Black Hose

7A High Pressure Black Hydro Hose Right 2 20 |900018  Optional - DrainPan for Hydro Filter |
8 1/4" Oring x 3/8" Barb 24 [72012  |5/16" Black Ciamp |
9 22 (28534  |T-Box Plug P
10 a0 dégree
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XT2800EFI

HYDRAULIC HOSE DIAGRAM

19 88031 T-Box Fitting ( Brass )
© 20 200025 |12 D*0@ 0D Black braige

REF# PART# DESCRIPTION . REF# PART# DESCRIPTION arTy. I

ic Tank and Cap 12 67008 3/8" Tee 1

i Sl 413 165009  |3/8" Pipe Plug 1
14 67013 Ciamps For 65018 Hese { Green } 14

3 72015 96 Deg. ¥/8"x1/2" Fitting 2 15 85004 High Pressure Port Fitting 4
4 72016 Straight 1/2"x1/2" Fitting 2 16 601031 {Oil Cooler 2
5 68140 Filter - Hydro Zinga 40 Micron 2 17 68231 #4 Micre Hose Ciamp 4
18 67015 90 Degree Fitting 2

2

igh Pressure Black Hydro Hose Le

[Fiose [Exterior Braided) |

7A |65074 High Pressure Black Hydro Hose Right 2 1 97098 1/2" Clamp
1/4" &-Ring x3/8" Barb Fiiting 2 22 197374 5/16" Black Hose

23 60115 Fitting - 3/8" Close Nipple
Fitting - 3/8" Pipe Coupler

0 - Degree Fitting
10A |B7014 Brass Fitting
11 87104 Steel Fitting

26 (72012 |Biack Clamp.
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XT2800EFI HYDRAULIC HOSE DIAGRAM
SERIAL NUMBER 3043211 & AFTER

_.

REF# PART# DESCRIPTION QTY. REF# PART# DESCRIPTION QrY.
200008  |Rydrauic Tank and Cap 12 [67008  |3/8" Tee 1
HH7L 43 65009  |3/8" Pipe Plug 2

4011 14 |67013 Ciamps For 65618 Hose { Green ) 12

3 72015 90 Deg. 38" 1/2" Fitting 2 15 {65004 High Pressure Port Fitting 4
4 72016 Straight 1/2°x1/2" Fitting 2 16 |60103-L |Gl Cooler 2
5 68140 Fitter - Hydro Zinga 40 Micron 2 17 68231 #4 Micre Hose Clamp 4
18 67015 90 Degree Fitting 2

19 {68031 T-Box Fitting ( Brass ) 1

97098 |1/2" Clamp
97374 5/16" Black Hose
80115 Fitting - 3/8" Close Nipple k|
200023
90 - Degree Fitting G008
108 [B7034 Brass Fitting 2 286 72012
11 87104 Stea| Fitting 4 27 28534 T-Box Plug 1

BlacK Braided Hose (Exterior Braded)

High Pressure Black Hydro Hose Right
144" O-Ring x3/8" Barb Fiitin
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XT3000

HYDRAULIC HOSE DIAGRAM

REF# PART# DESCRIPTION . REF# PART# DESCRIPTION
[ 12 |B7008 |38 Tee

13 |B5008  |3/8" Pipe Piug 1 ]
14 |67013 Clamps For 865018 Hose ( Green ) 14

3 90 beg. itting 15 |65004 High Pressure Port Fitting 4
4 72016 Straight 1/2"x1/2" Fitting 2 16 60103-L |Oil Cooler 2 |

5 658140 Fitter - Hydro Zinga 40 Micron 2 47 8823 #4 Micro Hose Clamp 4

s 18 87015 |90 Degree Fitting 2

2

19 68031 T-Box Fitting { Brass )

rd 85073 }—ﬂghwgressure Black Hydro Hose Left
TA  |65074 High Pressure Biack Hydro Hose Right

8 67016 114" O-Ring x¥8" Barb Fiiting

9 67118W Wheel Mator - 18 Cubic In.

10 |67017 9C - Degree Fitting
10A 157014 Brass Fitting

11 87104 Steet Fitting

172" Clamp
516" Black Hose .
Fitting - 3/8" Close Nipple 1 ]
Fitting - 3/8" Pipe Coupler

: ol

Bl RN
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XT3000 HYDRAULIC HOSE DIAGRAM
SERIAL NUMBER 3043211 & AFTER

REF# PART# REF# PART# DESCRIPTICN QTY.

42 |B7008 |38 Tee 1

43 |B5000 3/8" Pipe Plug 2
14 |67013 Clamps For 63018 Hose ( Green ) 12

3 72015 90 Deg. 38'x1/2" Fitling 45 85004 High Pressure Part Fitting 4
4 72016 tStraight #/2"%1/2" Fitting 2 16 |80103L |Cil Codler 2

5 68140 Fitter - Hydro Zinga 40 Micron 2 17 68231 #4 Micro Hose Clamp 4
5 18 167015 |90 Degree Fitting 2

419 62031 T-Box Fitting ( Brass } 1

7 65073 |Hg 2 e

7A 65074 tigh Pressure Black Hydre Hose Right 2 D 4
8 67016 114" O-Ring x¥/8" Barb Fiiting 2 22 97374 516" Black Hose it
9 57418 W [Wheel Motor - 18 Cubic n. 2 23 |B0115 Fitting - %8" Close Nipple 1
10 (67017 |90 - Degree Fitting 2 24 [200023  jFitting - 3/8" Pipe Coupler

10A |67014  |Brass Fitting 2 o T P T

14 187104 Steel Fitting 4 Biack Clamp 1

T-Box Piug

e ——— —
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
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XFG2700, XWF2300, XWF2400, XWF2700,
XT3000 FUEL SYSTEM

REF # PART # DESCRIPTION .| REF # PART # DESCRIPTION QTyY.
3 Gal. Fue! Tank 6 |65008 Gas Line "T" - 5/16"

7 168231 Hose Clamp

EENS s '3 QNN RN WY

g 197392 Filter - Gas & Water Parker
3 40220  |Fuel Tank Bushing 2 g {72012 Spring Clamp (Black)
4 |400016 |Valwe - Fuel Tank Shut-Off 2 10 (400015 |7 Gal. Fuel Tank
5 (97374 Gas Line - 5/16" /ft.

L _ S _ _

WWW.mymowerparts.com
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FIUIF AIINRNDED
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XF2600, XW2600, XT2800EFI
FUEL SYSTEM

REF # PART # DESCRIPTION QTY.J] REF # PART # DESCRIPTION QTy,

40204-1 H 12 NA Clamp 2

IF 13 |c-110 Clamp 1

401 14 [N/A Kohier Part - { Regulator ) 1

3 |402 Fuel Tank Bushing 4 15 |NA Kohler Part - { Filter ) 1
4 1400016 |Valve - Fuel Tank Shut-Off 2 16 (N-102 Nut 5
5 197374 Gas Line - 5/16" i 17 |[B-206 U Bolt 1
6 REF# 6 GO TO REF# 6a 18 [W-104 |Washer 2
6a (65008 TEE - 5/16x 5/16 x 5/16 2 19 B-102 Bolt 5
72012 Spring Clamp (Black) 13 20 N-107 Nut 2
8 |97392 Filter - Gas & Water Parker 9 291 (97374 Gas Line - 5/18 it
g 1400015 |7 Gal Fuel Tank 1 22 600029 |Clamp 7
40 172218 Fititing 1/8MP x 5/16 80' 2 23 [500005 |[Ground Wire - ( F/ Fuel P.) 1
11 [NA Kohler Part - ( Pump ) 1 24 |N-182 Nut (For Fuel Pump ) 2
25 88231 Clamp 1
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THROTTLE ASSEMBLY F

Handle Grip (Black)

47 |W-153  |1/4" Stainless Flat Washer
18 1B209 | 1/4"-20x3/4" Bolt

REF # PART# DESCRIPTION Qry.
: 410 97011 Lower Throttle Mounting Bracket 1 f
3 (N34 5/16" Flange Lock Nut 1 14 B-108 3/8"-16 x1" Bolt 1
5 IN107 378" -16 Nyloc Nut 1 42 B-107 5/16"-18 x 3/4" Bolt 1 I
6 [(W-104 3/8" Standard Flat Washer 2 43 |[W-113  |5/18" Flat Washer 1
7 WA125 38" Nylon Washer 3 14 (65270  |Upper Stainless Throttle Bracket 1
g |C105 U-Nut 2 15 [W-152  |#10 Stainless Washer 2 1y
9 168 {le 16 B-203 10-24x3/4" Stainless Bolt 2
1
1
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BRAKE ASSEMBLY

REF# PART# DESCRIPTION QTY.B REF # PART # DESCRIPTION
1 N/A Compiete Brake 1 24 |P-108 Hairpin Cotter 2
2 197094 Brake Handle Assembly (inc. #2 - #18}] 1 22 |P-107 Pirn 2
3 (NA Boit 1 23 'P-118 Roll Pin 2
4 |N-134 Nut 2 24 67266 Brake Drum 2
5 |W-106 Washer 4 25 (991100025 |Brake Cable Retainer 2
6 |65081 R Clip 2 26 6527
7 |B5063 Spacer 1 {
8 65060 Pivot Plate z
9 |NA Nut 1 27 65243 Brake Pin 2
10 |65062 Spacer 2 28 [P-118 Rall Pin 2
14 |B-156 Bolt 2 29 |B-257 1/4"-20x1.75" Boit 2
12 |N/A Hairpin Cotter 2 30 NWA Kohler Part - EF| Module 1
413 |P-128 Pin 1 31 N-178 Nut 3
14 P-112 Fin 2 32 |800609 EF1 Module Mount 1
15 [N/A Hairpin Cotter 1 33 |N-102 1/4"-20 Whiz Flange Nut 2
16 |W-102 Flat Washer 2 34 [N/A Fuse Holder 2
17 (65247 Right Brake Cable (Long) 1 35 |W-175 Washer 3
18 |65246 Left Brake Cable (Shert) 4 36 |B-258 Bolt 3
19 85277 Bushing {Welded on Frame} 2 37 |NVA Relay 1
20 (65244 Brake Band 2
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ENGINE - HONDA 24 Hp

DESCRIPTION Qry.

Ignition Module (Honda Part) 1

14 |B-101 1/4-20x172" Bolt 6

15 |[W102 1/4" Flat Washer 4

16 |60103L Oil Cooler ]

~Hp 7 (N2 TI4"-20 Whiz Flange Nut 6

Key T || 18 |90115 “Turbo Pre-Cleaner 7

3 W45 1178 x 1 34" x 1/8 Washer 17 || 19 [90125 > Worm Clamp 1

4 | 9007500X600D)| Spiit Pulley 56" 1 || 20 [68231 #4 Micro Hose Clamp 3

5 | 364000166203 | Spacer 1 |21 60117 Low Oll Hom 1

6 [Widd 716" Belleville Washer 1T 2 [C113 Clamp >

7 [W-108 7/16" Lock Washer 1 | 23 [17210759013 | Filter - Honda Ar 1

g |B164 7716 x 1 374" Bolt 1 |24 [15400-POF-305PE | Filter - Honda Engine O 1

e T, Z R =l L
10 |[W-104 378" Flat Vasher 4 arferBoly

M |B124 38-16x1 34" Boit 4 || 26 |98079-5585V  |Plug- Honda Spark 2

12400010 Bracket - Honda Ol Cooler T |27 1108702500 Canister - Honda (Include #23) | 1
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ENGINE 23Hp, 26Hp, 27Hp, 28Hp KOHLER

DESCRIPTION

DESCRIPTION REF# PART#

200022 |Spacer-F/ Ol Cooler (F/28Hp )} | 4
15 [IN-102 1/4"-20 Whiz Flange Nut 3
2 |K-100 1/4" Key 1 16 iN-107 3/8"-16 Nyloc Nut 1
3 |W-145 1-1/8" x 1-3/4" x 1/8" Washer 1 17 |B-185 3/8"16 x 2" Bolt 1
4 19907500X600D |Split Pulley 5” x 6" 1 18 |W-104 3/8" Standard Flat Washer 1
5 JW-144 7/16" Belleville Washer 19 400025 [Amsoll Filter Mount 1
6 |W-108 7116" Lock Washer 1 20 60119 Amsoil Filter 1
v |B-114 7/16"-20 x . 750" Bolt 1 21 |60122 Amsoil Filter Head 1
8 1600016 Bolt - 1/2" x 4" Hex Kohler Qil 22 |W-102 1/4" Washer 3
Cooler 2 23 |B-172 1/4"-20 x 1" Bolt 3
9 |N-102 1/4"-20 Whiz Flange Nut 4 24 80113 1/8"x3/8" 90 degree fitting 2
10 1400017 Bracket - Kohler Qil Cooler 1 28 |B01186 3/8" Swivel to 3/8" Barb 2
11 |B-103 1/4"-20x1/2" Bolf 2 26 |C-113 Hom Clamp 1
it Ol 23 4.1 [ 27 |[c112  |Mercury Switch Clamp 1
174" Flat Washer
14 {B-101 1/4" - 20 x 1/2" Bolt ( 23,26,27Hp ) 4
14A |B267 774720 X2 1/4" Bolt { F/28Hp ) 4
 C— — = s — " —
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23Hp, 25Hp, 27Hp, 26Hp EFI, 28Hp EFI

REF # PART # DESCRIPTION QTY.

1 72230 3/8" Black Pipe Nipple 3" Long 1
2 60125 3/8" Male Pipe 90 To 3/8" Barb 1
3 68230 Qil Drain Hose 1
4 10231 3/8" Steel Pipe Cap 1
5 87013 3/8" Green Clamp 3
6

7 68231 # 4 Worm Clamp 4

@ |Kohler No |45 Deg. elb-1/4'mpx-3/8" barb |

10 60109 3/8" Cil Line ft/
11 60116 3/8" Swivel to 3/8" Barb 2
12 67022 1/4" Street Tee 1
13 60102 Biack Pipe Tee 1

10231 1

3/8" Steel Pipe Ca
Drainh il

1600005
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ENGINE - 30Hp GENERAC

REF # PART # DESCRIPTION Qry.

21 1400061 Bracket - Amsoil Generac 1

272 1400059 Bracket - Oii Cooler Generac
3 W-144 7/16" Stainiess Believille Washer 1 23 |60103.L New Short Oi Cooler 2
4 W-108 7/16" Lock Washer 1 24 [N-102 1/4"-20 Whiz Fiange Nut 15
5 B-164 7i16"x1 374" Bolt 1 28 |72230 3/8" Black Pipe Nippie 3" Long H
6 29 |60102 3/8" Black Pipe Tee 1
7 N-107 3/8"-16 Nylon Locknut 8 30 (68230 Oil Drain Hose Assembly H
8 W-113 5/16" Fiat Washer 15 31 10231 3/8" Steel Pipe Cap i
9 B-107 5/16"-18x3/4" Bolt 4 2 87113 3/8" Male Pipe 3/8" Barb - Straight 1

500059 Tailpipe - Generac Muffler 1
35 B-172 17/4"x20x 1" Bolt 3
36 B-1 114"%x20x 1/2" Bolt 4

37
Hd b : . st 38 iN-103-W  5/16"-18 Whiz Flange Nut 2
42 1600038 Hose - Alr Cleaner Hose For Generac 3CHp 1 ag 1600057 Bracket - LH Muffler 1
413 [60%16 3/8" Swivel to 3/8" Barb 2 40 (K100 1/4" Key 1
14 (60113 1/8"x3/8" 90Deg. Fitting 2 44 600058 Bracket - RH Muffler 1
15 |B-102 1/47-20x3/4" Bolt g 42 |B-269 M6 - 16 X 1.00 Bolt 4
16 |60122 Bracket - Filter Mount Amsoil 1 43 |W-179 M6 Lockwasher 4
17 |60119 Filter - 1 Micron Amsaoil 1 44 |B-275 M8 - 20 X 1.25 Bolt 4
18 |B-247 3/8"-16x2 3/8"W x 2"L Sq. U-Bolt 4 45 |W-163 M8 Lockwasher 4
19 80117 Gil $hui Down Horn H 46 |800060 Clamp - Generac Muffler Tailpipe 1

20 (400082 Bracket - Main Mounting Bracket 1
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| ENGINE - 30Hp GENERAC
SERIAL NUMBER 3041605 AND AFTER

]

REF # PARTH# REF# PART# DESCRIPTION TY.
21 400025 Amsoil Filter Mount 1
22 [N-102 1/47-20 Whiz Flange Nut 7 |
l 3 W-144 716" Stainless Belleville Washer 1 23 60116 3/8" Swivel to 378" Barb 2
F: W-108 7/16" Lock Washer 1 24 60113 1/8" x 3/8" 90 Degree Fitting 2
5 B-164 716" x 1 3/4" Bolt 1 2% W-102 144" Washer 7
kg 26 |B-172 174"-20x1" Bolt 3 l
2 60112 Amsoil Filter Head 1
i 6Q0059 Tailpipe - Generac Muffier 1 28 (60119 Amsoil Fiiter 1
8 600069 Clamp - Generac Muffier Tailpipe 1 29 (B-101 1/4".20x1/2" Bolt 4
9 B-107 5/18"-18x3/4" Bolt 2 30 50103-L Qil Cooler 2
16 jw-113 5/16" Fiat Washer 2 314 [4G0105 Bracket - Qil Cooter Generac 1
11 N-103-W [5/16"-18 Whiz Flange Nut 2 32 W-104 3/8" Standard Flat Washer 1 |
12 500057 Bracket - LH Mufiler 1 33 10231 3/8" Steel Pipe Cap 1
43 |600058 Bracket - RH Muffler 1 34 68230 Qil Prain Hose Assembly 1
14 |W-178 M6 Lock Washer 4 35 50102 A/8" Black Pipe Tee 1
15 B-269 MB-16x1.00 Bolt 4 36 87113 3/8" Male Pipe 3/8" Barb - Straight 1
16 [D45761A [Stud - M8 -1.25 x 10MM 4 37 72230 3/8" Black Pipe Nipple 3" Long 1
i 17 052858 Nut - Lock Flange M8 - 1.258 4 38 90115 Turbo Pre-cleaner 1 !
i8 K-100 114" Key 1 : R TR R ey S py
49 B-163 3/8"-16x2" Bolt 1
l 20 |N-107 378718 Nyloc Nut 1
Plastic Plug 1x1
| i m—— — e - - m— —" — — — — ——
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ENGINE - 26.5Hp GENERAC

]
|
REF # PART # DESCRIPTION REF # PART# DESCRIPTION QrTyY.
l 20 1400062 Bracket - Main Mounting Bracket 1
38 g Jife i =B 21 400061 Bracket - Amsoil Generac 1

3 W-144 718" Stainless Bellevilie Washer 1 22 400059 Bracket - Qii Cocler Generac 1
A W-108 716" Lock Washer H 23 160103-L New Shert Cil Cooler 1
5 B-114 7H186"-20x3/4" Hex Head Bolt 1 24 |N-1021 14720 Whiz Flange Nut 15
6 28 (72230 3/8" Black Pipe Nipple 3" Long 1
7 {N-107 3/8"-16 Nylen Locknut 8 29 (80102 3/8" Black Pipe Tee 1
8 W-113 5/16" Flat Washer 15 30 (68230 Oil Drair Hose Assembly 1
9 iB-107 5/16"-18x3/4" Bolt 4 31 |10231 3/8" Steel Pipe Cap 1
O E0003: T £3 32 |87113 3/8" Male Pipe 3/8" Barb - Straight | 1

34 600059 Tailpipe - Generac M uffier 1|
35 |[B-1721 14" 20%1" Bolt 3
36 [B-1011 14"%20x1/2" Bolt 4
shaehd e BAYUAT dany Areo e 38 [N-103-W |5/167-18 Whiz Flange Nut 2
l 12 Hose - Air Cleaner Hose For Generac 26.5Hp 1 39 |600057 Bracket - LH Muffler 1
13 |[60116 3/8" Swivel to 3/8" Barb 2 40 |(K-1001 14" Key 1
14 {60113 1/8x3/8" 90Deg. Fitting 2 44 |BO005SS Bracket - RH Muffier 1
45 (B-102 174"-20%3/4" Bolt 8 42 |B-269M 6-16x1.00 Bolt 4
46 {80122 Bracket - Filter Mount Amsoil 1 43 [W-179 M& Lockwasher 4
47 80119 Filter - 1 Micron Amsaoil 1 44 |B-276M 8-20x1.25 Bolt 4
18 [B-247 3/8"-16x2 38"W x 2"L Sq. U-Bolt 4 45 |W-183 M8 Lockwasher 4
19 60117 Cil Shut Down Homn 1 46 [604060 Clamp - Generac Muffier Tailpipe 1
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INiE UIntvr 1 kil
ENGINE - 26.5Hp GENERAC
SERIAL NUMBER 3041605 AND AFTER

REF # PART# DESCRIPTION
21 400025 Amsoil Filter Mount

REF # PART # DESCRIPTION

QTY.
1
= _p ot} 22 [N-102 1174720 Whiz Flange Nut 7
3 |W-144 716" Sziainless Believille Washer| 1 23 |60116 3/8" Swivel io 3/8" Barb 2
4 |w-108 7/15" Lock Washer 1 24 |60113 1/8" x 3/8" 90 Degree Fitting 2
5 B-164 716" x 1 3/4" Boit 1 25 |W-102 1/4" Washer 7
60503 26 iB-172 1/4"-20x 1" Bolt 3
asket - 30HDp Gene 27 60112 Amsoil Fiter Head 1
ailpipe - Generac Muffler 28 60119 Amsoil Fitter 1
8 604080 Clamp - Generac Muffler Tailpipe 1 29 B-i1 174"-20x1/2" Bolt 4
9 8-107 5/16"-18x3/4" Bolt 2 30 [60103-L [OQil Covler 1
10 (W-113 5/18" Flat Washer 2 31 (400105 Bracket - Cil Cooler Generac 1
11 (N-103-W 5/16"-18 Whiz Flange Nut 2 32 |W-104 3/8" Standard Fiat Washer 1
412 1604057 Bracket - LH Muffler 1 33 10231 3/8" Steel Pipe Cap 1
13 600058 Bracket - RH Muffler 1 34 (58238 Gil Drain Hese Assembly 1
44 1W-179 ME Lock Washer 4 35 (50102 3/8" Biack Pipe Tee 1
15 (B-269 M6-16x1.04 Bols 4 36 {87113 3/8" Male Pipe 3/8" Barb - Straight 1
46 1045761A Stud - M8 - 1.25 x 1GMM 4 37 (72230 3/8” Black Pipe Nippie 3" Long 1
47 052858 Nut - Lock Fiange M8 - 1.25 4 38 [901145 Turbo Pre-cleaner 1
48 K-100 1/4" Key 1
19 iB-165 3/8"-16x2" Bolt 1
20 N-107 3/8"-16 Nyloc Nut 1
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26.5Hp & 30Hp GENERAC ENGINE OIL ROUTING ,

REF # PART# DESCRIPTION QTyY.
1 60113 1/8" x 3/8" 90Deg. Fitting 2 |
2 60116 3/8" Swivel to 3/8" Barb 2
3 60109 3/8" Line ft/
4 68231 |#4 Worm Clamps 4 l
5 67022 1/4" Street Tee 1
8 67019 Hose Barb Brass 1
7 070185 Oil Filter 1 i
8 67013 Green Clamps 3
0p6.
I
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26.5Hp & 30Hp GENERAC ENGINE OIL ROUTING
SERIAL NUMBER 3041605 AND AFTER

oo

REF # PART# DESCRIPTION
60113 1/8" x 3/8" 90Deg. Fitting
60116 3/8" Swivel to 3/8" Barb
60109 3/8" Line

68231 #4 Worm Clamps

67022 1/4" Street Tee

67019 Hose Barb Brass

070185 Qil Filter
6Z013 Green Clamps
. =7

[®)
Jz.-x—x—xa.arom:éi

O~ DI —=
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HONDA ELECTRICAL DIAGRAM

GRY GRY Mercury
= Switch
Q °
Rl
=1 Engine
BK - J
=
FUEL
Fuse SOLENOID
CBLKAYLW

BK

.

Solenoid

e _ Regulator
. Starter — e
Battery
REF# PART# DESCRIPTION QTY.R REF # PART # DESCRIPTION QTty.
1 |500001 Honda Wiring Harness 1 10 |20226-B |Battery Cable Ground (12") 1
2 120245 Ignition Switch 1 11 {40229 |[Mercury Switch 1
3 |20246-T Hour Meter/Tach 1 12 |68231 [Clamp for Mercury Switch 1
4 |68247 Tach Bracket 1 C-112  |Honda Merc. Switch Clmp. 1
5 |N/A Battery 1 43 [65510 |Seat Relay 1
6 (20228 Battery Strap 1 14 {97191 |Seat Relay Pigtail 1
7 1400065 Standard Battery Box 1 15 |65508 |Fuse 1
8 |20225-B Red Rubber Boot 1 16 (20254 |Fuse Holder 1
9 |20227-72 Battery Cable Positive (72"} 1 47 60117 {Low Oil Horn 1
(Mounts on oil cooler bracket)
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| 77771778 OIIUr 1 Eii
i
I 1. White &ill wire}
L. 2. Red icharge wirel
Kohler Wiring 3|2 3. Blue Istarl wire)
4 Fused wire to hot post on startert
HQ m ess 5. Green rom olf sending unitl
i
Connect to Kohier Dixie Chopper Wiring Harness Comnest to Ignition
Wiring Harness Switch
L \
i - T e —_—
// - W ™ ~ -~ — B
........ I S W
| / | \ ® ! BLU \\
- \ OR / \
] BLX
( 4 3 siu | { 2 3 }
/ /
3\
\ 2195 / N 4 /
// @ ~ d
GR -
\“B}QK______// BLK \\M“i/
l e - U~ ~
OR N
/ R] \
! \
Storter { ! \
f__i Salenoid | !
[ R
L \ 2 |3@ 4
\ BLK /
. FE l Slarter N\ / 81K
- ~ Ve
Battery \\ //
e T SEAT
/— SWITCH
Connect o Seat Relay
Ground to s/ &8“
Al connectors are viewed Transmission BLK
fram wire end. Frame
REF # PART # DESCRIPTION QTY.H REF # PART # DESCRIPTION QTY.
4 65522 Kohler Wiring Hamness 1 10 |20226-B |Battery Cable Ground (12") 1
1 2 |20245 Ignition Switch 1 14 40229 Mercury Switch 1
3 20248-T Hour Meter/Tach 1 12 C-112 Clamp for Mercury Switch 1
‘ 4 |68247 Tach Bracket 1 13 |85510 Seat Relay 1
5 N/A Battery 1 14 97181 Seat Relay Pigtail 1
6 20228 Battery Strap 1 415 |B5509 Fuse 1
7 400065 Standard Battery Box 1 16 |20254 Fuse Holder 1
|
8 20225-B Red Rubber Boot 1 17 |60117 Low Cil Hom 1
g 20227-72 Battery Cable Paositive (72") 1 C-113 Horn Clamp 1
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KOHLER 26Hp & 28Hp EFI
ELECTRICAL DIAGRAM

Kay Swiien Seat Reloy Connector
O e[} —J =
e DO S eg t Blosk
= Os sl

Gregn

Electric Key Switch Connector

Fan
Biack Dhue
l M I wWhite I l
l» : e P Mate 18 Comactor 5" T
Red i
Mogogamgg{?iﬁféuie Gresn.. | i Biock
vatiow | Connector "B” é
B Mate to Cc)_____n__f_)?ctor”"A" Fyuse
Zad . g — e BRI s
I : ] Oronge (,,/ ,,,,,, g S
Lo Gresn (|3
e
= n
| Mercury © <
| Switch d -
Red ? 58 .
Diode
Fuel ( ) ; Block Red
Pump ECU Light y L
L Ground Wire fopesip e on | Battery
500005
REF # PART # DESCRIPTION QTY.@ REF # PART # DESCRIPTION QTy.
41 |65522 Kohler Wiring Harness 1 12 40229 Mercury Switch 1
2 |500002 |Kohler 26Hp EFI Wiring Harmess | 1 13 [C112 Clamp for Mercury Switch 1
3 {20245 Ignition Switch 1 14 65510 Seat Relay 1
4 120246-T {Hour Meter/Tach 1 15 (97191 Seat Relay Pigtail 1
5 68247 Tach Bracket 1 16 |65509 Fuse 1
6 |NA Battery 1 47 120254 Fuse Holder 1
7 120228 Battery Strap 1 48 |[60117 Low Oit Hom 1
8 400065 Standard Battery Box 1 C-113 Horn Clamp 1
g [20225B |Red Rubber Boot 1 19 |500003 ECO Light 1
10 |20227-72 |Battery Cable Positive (72") 1 20 (500005 |Ground Wire 1
11 |20226-B |Battery Cable Ground (12"} 1 24 1200043 (Electrcal Fan 1
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“GENERAC 26.500 % St 2t L&fRicAL DIAGRAM
/Koy Swier
1 p /,_-m T~
{/:__ L. AN
[ i: .......... 4 3 \I Slug |
- P e
\\ 2 ; 5 //
i {\-__w__‘// Black El@CU’iC
Red : . ?7{][‘1
E L“5- Blzek HORM
i 3 b l
Groy [ =
e 1 Fuel L FuRL e
* an Seat
Black E
é{urter
_.Balenaid |
. Starter -
o M‘ ) 2 GA Red Cable
1 0l SWith*. 2 GA, Black Cable
© on Engine! 5l 4 ' i E [
L 215 7 - Battery
| Ll 1 e
Blue Motor Biue
REF # PART# PESCRIPTION ary.
1 |50004 |Genersc Wiring Hamess 1
2 Xp45  |Ignition Switch 1
3 X046 [Hour Meter/Tach 1 41 40229 |Mercuy Switch 1
4 6947 |TachBracket 1 12 (G112 [CarmpFor Mercuy Switch 1
5 INA Battery 1 13 (65510 [ Sedt Reley ,._..j..,.,
i

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

E—i—";ﬁ T —— — w— — w— w—-—" — w— — —"
I
|
!
l
| nIuLr aiinnnrn
DINniILE UV 1 &N
i
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